

ATRA+Idarubicin +Cytarabine	โรงพยาบาลสมเด็จพระยุพราชสระแก้ว		
ชื่อ-สกุล.....		อายุ.....	สิทธิการรักษา.....
HN.....	AN.....	หอผู้ป่วย.....	
CBC: Hb.....g/dl	WBC...../µl	ANC...../µl	Plt...../µl
Drug allergy.....			
Diagnosis.....		Stage.....	Cell type..... LDH..... IU/L
ATRA+Idarubicin+Cytarabine (4 weeks/cycle)			
3rd consolidation for high risk APL			
BW.....kg		Ht.....cm	BSAm ²
		PS.....	
		Course No..... วันที่ให้ยา.....	
Orders For One Day	Orders For Continuation		
<p>ATRA+Idarubicin+Cytarabine Third consolidation for high risk APL (4 weeks/cycle)</p> <ul style="list-style-type: none"> • CBC, PG, BUN, Cr, Electrolytes, LFT, Alb <p>Home med</p> <p>(...) G-CSF 300 mcg SC OD Start D5.....</p> <p>(after chemo ครบ 24 hr) until ANC recovery ให้ยาพอยน์ต์วันนัด</p> <p>นัด F/U OPD 1 สัปดาห์ on</p> <p>After 4 weeks; evaluate BM if molecular CR, proceed to maintenance for 2 years</p>	<ul style="list-style-type: none"> • Low bacterial diet (งดผักสดและผลไม้) • Record V/S, I/O as usual • LFT, FPG ทุกวันจันทร์ • CBC, BUN, Cr, Electrolytes จันทร์ พุธ ศุกร์ <p>PreMedication 30 min before chemotherapy</p> <ul style="list-style-type: none"> • Dexamethasone 10 mg IV 30 min before Idarubicin x1 day • Ondansetron 8 mg IV push 30 min before Idarubicin then 8 mg IV q 8 hr x 4 days <p>Chemotherapy</p> <ul style="list-style-type: none"> • ATRA (Tretinooin 10 mg/caps).....mg (45 mg/m²/day แบ่งให้ bid) =cap PO bid pc for 15 days D1..... to D15..... รวมทั้งสิ้น.....เม็ด • Cytarabine mg (150 mg/ m²/8hr) In 5%D/W 100 ml IV drip in 15 min q 8 hours on D1..... to D4..... • Idarubicin mg (12 mg/ m²) In 5%D/W 100 ml IV drip in 15 min OD on D1..... <p>Medication</p> <ul style="list-style-type: none"> • Acyclovir (400) 1 tab PO tid pc จันทร์ พุธ ศุกร์ • MOM 30 ml PO hs prn • Lorazepam(1) 1 tab PO hs prn <p>แพทย์.....</p> <p>ว.</p>		